



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17354

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter No.AEBL/SNORJBN/61/2022-ABL-PWD dtd.21.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Kerala Raj Bhavan-Re-Construction of collapsed retaining wall cum compound wall near Garage (Jawahar Nagar Side) of Raj Bhavan Campus.

Amount:2832/-

Invoice No. 4363

Invoice Date: 22.11.2023

To The Assistant Engineer
Raj Bhavan, Thiruvananthapuram.

Kerala

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	25.10.2023	590	26.22
2	M ₂₅	25.10.2023	580	25.78
3	M ₂₅	25.10.2023	580	25.78
4	M ₂₅	25.10.2023	580	25.78
5	M ₂₅	25.10.2023	580	25.78
6	M ₂₅	25.10.2023	570	25.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17355

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter no.878/SIPK-TVM-GH II/2023 dtd.22.11.2023

Testing of: 6 no's of concrete cube supplied for testing compressive strenght.

Project:DR.GOVINDAN'S HOSPITAL-PHASE II, VANCHIYOOR.

Code: 3rd floor column.

Amount:1416/-	Invoice No. 4364	Invoice Date: 22.11.2023
---------------	------------------	--------------------------

To M/s SI Property (Kerala) Private Limited .

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	15.11.2023	580	25.78
2	M ₂₅	15.11.2023	600	26.67
3	M ₂₅	15.11.2023	520	23.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17356

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter no.BSC/103696/2021 dtd.14.11.2023

Testing of: 6 no's of concrete cube supplied for testing compressive strenght.

Project:Construction of School building of Govt:Model Higher Secondary School, Varkala -
Roof beam and Roof slab left phase.

Amount:2832/-

Invoice No. 4365

Invoice Date: 22.11.2023

To The Assistant Engineer
Building Section, Chirayinkeezhu.

PWD,

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₃₀	20.10.2023	900	40.00
2	M ₃₀	20.10.2023	730	32.44
3	M ₃₀	20.10.2023	860	38.22
4	M ₃₀	20.10.2023	800	35.56
5	M ₃₀	20.10.2023	920	40.89
6	M ₃₀	20.10.2023	820	36.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17357

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter 22.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4366	Invoice Date: 22.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
10.10.2023	M ₂₅	10.10.2023	630	28.00
10.10.2023	M ₂₅	10.10.2023	640	28.44
10.10.2023	M ₂₅	10.10.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17358

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter 22.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4366	Invoice Date: 22.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.

Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
20.10.2023 M25	M ₂₅	20.10.2023	580	25.78
20.10.2023 M25	M ₂₅	20.10.2023	600	26.67
20.10.2023 M25	M ₂₅	20.10.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17359

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter no.KIIFB-01/AE/LID & EW/KKM/2023 dtd.01.11.2023

Testing of: Cement sample supplied for various tests.

Project:Gov.V&HSS Karakulam School building.

Cement: Chettinad supergrade PPC.

Amount:3186/-

Invoice No. 4292

Invoice Date: 01.11.2023

To The Assistant Engineer

LSGD

Section, Karakulam Grama Panchayath.

TEST RESULTS

1. % of water for standard consistency	= 34 %
2. Initial setting time	= 225 minutes
3. Final setting time	= 485 minutes
4. Fineness	= 1.17 %
5. Soundness	= 1mm(<10mm) sound
6. 7 th day compressive strength	= 34.40 n/mm ²

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17360

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter 22.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4366	Invoice Date: 22.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.
Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
9/11- M25	M ₂₅	09.11.2023	650	28.89
9/11- M25	M ₂₅	09.11.2023	530	23.56
9/11- M25	M ₂₅	09.11.2023	630	28.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17361

No. T5/922/2021-22/RNK-TVPM

Date: 22.11.2023

Ref:- Your request letter 22.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Motel Aaram at Nedumangad.

Amount:1416/-	Invoice No. 4367	Invoice Date: 22.11.2023
---------------	------------------	--------------------------

To The Regional Engineer
State Nirmithi Kendra,
Office, Vattiyoorkavu.

Kerala
Regional

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	12.10.2023	770	34.22
2	M ₂₅	12.10.2023	700	31.11
3	M ₂₅	12.10.2023	710	31.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer